CERTIFICATE of Conformity



Certificate No.:	МК 69262571 0001	
Test Report No.:	28252353 002	
Certificate Holder:	PJSC ODESKABEL Nikolaevskaya dor	oga, 144, 65102 Odessa, UKRAINE
Product:	Photovoltaic cable	
Range of temperature: Max conductor	1x4mm2; 1x6mm2	
	temperature: Insulation material:	Halogen free cross-linked polyethilene compound
	Sheath material: Trade mark:	Halogen free cross-linked polyethilene compound ODESKABEL
Tested according to:	EN 50618:2014	

This certificate refers to the above mentioned product. This is to certify that the test sample is in conformity with the requirements stated above. This certificate does not imply assessment of the series-production of the product and does not permit the use of a TÜV Rheinland mark of conformity.

Certification Body

Date of Issue: Budapest, 2020-09-22

nd TUV are registered trademarks. Utilisation and application requires prior approva

Unti 20

Kristof Kertesz

TÜV Rheinland InterCert Kft. – Product Certification Body – H-1143 Budapest, Gizella út 51-57. – www.tuv.com

Validity of certificate can be checked on www.CERTIPEDIA.com